1635

| ASSEMBLING INSTRUCTIONS

THIS ITEM IS MADE OF LAMINATED PARTICLE BOARD AND MEDIUM DENSITY FIBRE BOARD
TO BE ASSEMBLED ON A DRY, SOFT, SMOOTH AND CLEAN SURFACE . DO NOT USE DETERGENT OR CHEMICAL. AVOID DAMP AND SUNLIGHT.

STEP 1 CHECK YOUR HARDWARE 6648 STEP 4 STEP 10 5 STEP 13 STEP 16 Hinges Adjustment
Facilities
@) | SCREW #9 X 1 1/2" 14 PCS / 5
SCREW CAP 10 PCS / P s
4
WOOD DOWEL M8 X 25 10 PGS S //
A Alateral  BNerical  C.Front-o-Back
CORNER BLOCK 4 PCS NG adjustment by adjustment by the slacking
. | screw adjusting via slotinthe the hinges arm
SCREW M3 X 20 4 PCS I mounting plate mounting screw
©p | SHELF SUPPORT apcs  |DETAILAISNES A
\ SCREW#9 X 1 1/2" .~
&~ | HANDLE 2PCS
mmm | SCREW PAN HEAD #6 X 22 4PCS STEP 5 DETAILA EURO BOLT STEP 11 P
e Pl 5 . SCREW#9X11/2"
METAL RUNNER 1SET
SCREW M4 X 12 12 PCS il
SCREW M4 X 30 4PCS DETAIL A
HINGES 2PCS STEP 6 STEP 14
SCREW M35 X 14 8PCS . ‘@
HOUSING D:12/9.5MM 4PCS 8 ,;SCREW M3.5X 14
EURO BOLT 4PCS SCREW#9 X 11/2"

TOOLS REQUIRED : HOUSING D:12/9.5MM | STEP 12

E== | SCREW DRIVER ‘ = ‘ HAMMER ,@
PO !
STEP 2 ¥
' DETALA  WOOD DOWELM8X 25 DETAILA § "8
NN

D\
W

TURN TO LOCK
DETAIL A STEP 8 SCREW PAN HEAD #5 X 22

STEP 15

TEP SCREW PAN
STEP3 HEAD #6 X 22 > :
DETAIL A SCREWM35X14 /= SCREW M4 X 30 —
7N s ? E Top 2t
HINGES, en® 1) | I
-~ }, L } apel 1
Lo !

L / /HANDLE

ETALB DETALA  DETALB

Makesure back view top and
side panel are flat before screw.

DETAIL A

/

780-6648ST-0



